
C-C  ( 1 : 2 )

Konstr Ritad Kop Kontr Godk Skala Ersätter Ersatt av

Artikel nr Dat

Ritn.nrAutoadapt AB

Iprox-M Iprox-M  M61     

2009-01-13

M61-1003 D

Assembly

 
Stamp for AG

Projekt

420345

C

C

M61-1004 Pedal Rod M1021

APE-box Art. 345-346421038Emballage13

Manual Menox Stamp421037Manual Menox Stamp15

M61-1002 Fastingparts bag Stamp for AG16

DIN 912 417731Skruv M4x1067

DIN 603 421001Vagnsbult M8x2028

DIN 7991 420380Skruv M4x829

M61-1113421028Platform leg Left110

M61-1114421029Platform leg Right111

M61-1007 Stamp plate assembly112

M61-1123421025Lewer lower part213

M61-1122421026Threaded lower connecting part214

M61-1106421034Fastening back Plate115

M59-2103420988Fastening Part116

M59-2105420989Front fastening Plate 2117

ISO 7050420992PT-Skruv  ST 4,8 x 19 - F - H618

DIN 137 420970Vågbricka M8219

DIN 985413232Låsmutter M8620

M59-2113421247Pedal, Accelerator NY121

M61-1101421027Lewer top part222

DIN 7991 421224Skruv Svartkr. M4 x 16423

DIN 912 420991Skruv Svartkr. M4x12624

M59-2002421064Plate fastening Lock125

DIN 916 - 420371Stoppskruv M5x5226

M61-1118421024Lock casing227

M61-1001440475Menox- Plastic frame cutted128

bearing 6800ZZ420404Kullager 6800ZZ629

M61-1117421023Pedal axel130

M59-2102420980Metal Frame131

DIN 933 - M8  x 30417596Skruv 8x30132

 419253Dekal Autoadapt Menox133

M61-1130421248Pedal, Brake NY136

DIN 933 - M8  x 50413196Skruv M8 8x50137

DIN 9021 - 8,4420366Bricka 24x8,4x2438

AnmärkningÄmne Dim.BenämningAntalDet-nr.

21

1

14

13

22

20

12

7

11

8

9

18

31

24
30

17

28

15

10

29

2627

25

23

16

20

Ändr.not Ändring ÄM-nr Datum Inf

36

37

38

20 19C1

C4 1st skruv 8x30-417596 ersatt med skruv 8x50-413196  090611 ADG

C1 Pedal 420960 ersatt av Pedal Accelerator 421247  090611 ADG

C2 Pedal 420960 ersatt av Pedal Brake 421248  090611 ADG

C3 Bricka 420366 införd  090611 ADG

C2

C3

C4

D Iten No. 28; Part No. 440475 added  15-03-09 CJA

D
D


